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Housekeeping Information

Participant 
microphones will 
be muted at entry

If you have questions 
during the event, 

please use the chat

This session is being 
recorded and it will be 
available by the next 

business day.

If you have questions after
this session, please e-mail:

newengland@mhttcnetwork.org.
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1.  What is most important for new 
providers to know about medication 

management for psychosis?



2. What have your previous 
prescribers (nurse practitioner or 

psychiatrist) done that did not work 
well?



3. What have your previous 
prescribers done that was helpful?



4. What are your thoughts about 
shared decision making with your 
prescriber?  (i.e., making choices 

based on the need to manage 
symptoms while also minimizing 

side effects?)



5. Is there anything else about your 
own recovery journey that you 

would like to share in order to teach 
new providers about how to promote 

recovery?



39.4% of Patients Received Problematic Psychotropic Medications at Entry Into the RAISE-ETP Study

Robinson et al. American Journal  of Psychiatry, 2015

Some patients received more than one problematic 
prescription

Prescribing practices in management of early course psychotic disorders 



Ms. M
• This 28 year old woman with a diagnosis of schizophrenia had been 

stable, and symptom free for the last 6 months on risperidone 4 mg 
per day. She is seen for a routine “med-check”. She is beginning to 
hear voices over the last 2 months, and is growing increasingly 
mistrustful towards her husband.   She denies medication side 
effects. She has been taking her medications regularly. She denied 
any recent stresses. 

• Your next step: 

A. Increase her dose to 6 mg
B. Add a second antipsychotic
C. Consider clozapine
D. refer her to the therapist to to explore marital/family  issues



• At the end of the med-check, Mrs. M. asked if she could 
another quick  question. During the next 30 minutes that 
followed, she admitted to being worried about a diminished 
sexual desire. Upon further inquiry she reported her periods 
being irregular, and also bone pains. She had gone to her 
PCP who started her on some new medications about 3 
months ago.

Your next step?

Talked to the PCP. Her prolactin level was 110 
ng/ml. Unbeknown to the psychiatrist, she had 
been treated with bromocriptine 2.5 mg per day (a 
dopamine agonist) for hyperprolactinemia 



The Ten commandments of good prescribing. 
• Coordinated (team-based) treatment plan.

• Connecting and consent.

• Comprehensive assessment.

• Correct choice of medications.

• Correct dose and duration.

• Compliance (or better, adherence/ alliance
• ).
• Collaborative decision making

• Comorbidity.  

• Check (and prevent) side effects

• Consult (whenever in doubt)
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1. Coordinated care. 



2. Connecting and engaging with the patient. 

The Role of the Therapeutic Alliance in the Treatment of 
Schizophrenia Relationship to Course and Outcome 
Arlene F. Frank, PhD; John G. Gunderson, MD Arch 
Gen Psychiatry. 1990;47(3):228-236

The LEAP 
principle

Listen 
Empathize
Agree
Partner

• Use terms that patient can 
understand 

• Tailor education to individual 
• Involve family members early; 
• Correct mis-information 
• Teach pathophysiology (e.g. 

dopamine imbalance)
• Emphasize risk- liability models 

(e.g. asthma, high blood 
pressure)

Patients do not care how much you know until they know how much you care
Scherger JE. What patients want. J Family Practice 2001 
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3. Comprehensive assessment
• Diagnosis , antecedent/ comorbid medical 
• illness including metabolic status

• Attitudes to medications

• Prior treatment response, 
• and side effects

• Clarify compliance/adherence.

• Over-the-counter or “alternative” 
• medicines

• Lab results as needed (e.g. liver and kidney
function; glucose and lipid profile

Spend time with 
the patient! 



4. Choosing the right treatment.
• Aim for overall remission, not just symptom improvement

• Choose medicine with a favorable side effect profile 

• Start low, go slow

• Monitor side effects— first episode 
• patients more sensitive to side effects

• Use measurement based care 
• (use Patient self rating scales)

• Make one change at a time



ADVANTAGES DISADVANTAGES
Typical APDs 

(e.g., haloperidol, 
fluphenazine, 
thiothixene)

Effective with positive 
symptoms

Relatively low risk of weight 
gain/ metabolic syndrome 

Haloperidol useful in delirium, 
pregnancy

Extrapyramidal syndromes 
(EPS)

Prolactin elevation

Atypical APDs 

(aripiprazole, 
clozapine, olanzapine, 
quetiapine, risperidone 
, ziprasidone, 
Lurasidone)

Effective with positive 
symptoms, 

Relatively low EPS potential1

Relatively less prolactin 
elevation2

Weight gain3

Increased risk of metabolic 
syndrome (though not all 
atypical APDs)

Expensive

Advantages and 
disadvantages of APDs



Choosing Antipsychotics

• Avoid Extrapyramidal 
side effects

• Haloperidol, fluphenazine, 
risperidone

• Avoid Weight gain, 
metabolic

• Aripiprazole, ziprasidone, 
lurasidone, cariprazine, 
brexpiprazole

• Avoid Sedation • Clozapine, 
olanzapine, 
quetiapine

• Clozapine, olanzapine, 
quetiapine, risperidone

• Fast acting

• Adherence issues

• haloperidol IM, Fluphenazine, 
Risperidone M-Tab,  ziprasidone 
IM, asenapine

• Treatment resistance • Clozapine 

• Olanzapine, quetiapine, Aripiprazole, 
ziprasidone, lurasidone, cariprazine, 
brexpiprazole

• Lurasidone, 
cariprazine

• LAI Haloperidol, fluphenazine, 
risperidone, paliperidone, olanzapine

• Cost
• Haloperidol, fluphenazine, 

risperidone

GOAL                               AVOID                                                          CONSIDER



MEDICATIONS TO TRY 
FIRST

due to their side effect profiles

• In RAISE-ETP, it is recommended that chlorpromazine  
and haloperidol should be second line agents due to side 
effects and, for haloperidol, questions about maintenance 
efficacy

•RAISE-ETP first line agents are the remaining 
medications with relevant data: aripiprazole, quetiapine, 
risperidone, ziprasidone

Courtesy: Delbert Robinson MD



5. Correct duration and dose of medication trials
• First episode patients may respond to sufficiently long mono-

therapy trials of antipsychotics
• Antipsychotics doses that are at 50-60% of what is used in more 

chronic patients are often sufficient to obtain a treatment response. 
Higher doses often are associated with a greater side effect burden 

• The Preventing Morbidity study treated first episode patients with 
olanzapine or risperidone for 16 weeks

• Cumulative response rates increased steadily every study week until 
the end of trial

• The cumulative response rate was 40% by week 8; 54% by week 12 
and 65% by week 16  

Courtesy: Delbert Robinson MD



J Clin Psychiatry 2007

• Antipsychotic discontinuation 
during the first years of illness is 
associated with increased  relapse 
risk

• A few patients do not relapse after 
antipsychotic discontinuation , but 
we do not know how to predict 
relapse

• Using minimum effective doses is 
associated with better long term 
outcome at 7 years  

6. Enhancing compliance with treatment. 



• Improve therapeutic alliance; rapid 
acting meds; involuntary meds as last 
resort

• Dosage adjustment; consider medication 
switch, clozapine

• Dosage adjustment; consider medication 
switch; monitor & educate re. Side 
effects

• Improve hospital to clinic continuity; 
make care more accessible and patient 
friendly

• Cues to remember; memory aids such as 
pillboxes and alarm watches; phone call 
reminders; Long acting injectables

• Motivational interviewing; continuing 
psychoeducation; cognitive remediation

• Patient who refuses meds

• Patient non-adherent  because meds not 
working

• Patient non-adherent because of  
• side effects

• Patient does not show up for  first 
appointment

• Patient who frequently misses/forgets
meds/appts

• Patient who believes he/she does not need
meds

Poor adherence and its  management



7. Check (and prevent/ Manage) side effects

• Prevent side effects  by careful 
history, and appropriate choice 

• Early monitoring, and 
psychoeducation

• “start low- go slow” strategy
• Reduce dose if possible

• Consider switching antipsychotics 
versus adding side effect 
medications



Mary
• Mary is a 28 year-old single unemployed woman with schizophrenia been 

stable till about 3 months ago when she had been briefly hospitalized for a 
psychotic relapse. Her previous medications that she had been very 
compliant with i.e. clozapine 300 mg twice a day, amitriptyline 75 mg at night 
and lithium carbonate 300 mg three times a day were continued.  
Perphenazine 32 mg at night, benztropine 1 milligram twice a day and 
clonazepam 1 mg twice a day had been added during the hospitalization.

One day, Mary did not show up for her regular clinic appointment that day. 
By the afternoon neighbors were concerned because children were crying 
loudly inside the house and Mary was not answering the door. 

What might account for Mary’s situation? 

A. Substance abuse
B. Overdose
C. Drug interactions
D. Severe negative symptoms



The police were called and they entered the house 
to find that Mary had been deep asleep. 

When she woke up, Mary admitted to having been 
very groggy and said she may have taken the 
morning medicines  again because she "forgot"



8. Collaborative (Shared) decision making



Shared decision making

There is increasing evidence for SDM to improve outcomes

Drake et al 2015



Example of SDM: Ms. M• Jane, 28,  is treated in an outpatient clinic for schizophrenia. She 
has had recurrent relapses and hospitalizations despite treatment  
with 3 atypical antipsychotics (risperidone, quetiapine  and 
aripiprazole). Over the last year, her delusions and hallucinations  
have responded well to clozapine (300 mg/ day), though she is 
troubled by the excessive sedation.  Jane now wants to discontinue 
clozapine, as she is afraid she may lose custody of her 3 children ( 
aged 2-8). 

• A. Strongly recommend continuing clozapine
• B. Discontinue clozapine and start back previous medications
• C. Discuss with Jane  the Pros and Cons of discontinuing clozapine, 

and present her the  options of a) continuing clozapine plus modafinil 
(an alerting medicine) vs b) a trial of an alternative antipsychotic 
with less sedating effects (lurasidone). 

Your options:



9. Co-Morbidities Are Common in FEP

Correll et al JAMA Psychiatry 2014





Psychopharmacology of early course psychoses: Summary. 
• Coordinated (team-based) treatment plan.

• Connecting and consent.

• Comprehensive assessment.

• Correct choice of medications.

• Correct dose and duration.

• Compliance (or better, adherence/ alliance
• ).
• Collaborative decision making

• Comorbidity.  

• Check (and prevent) side effects

• Consult (whenever in doubt)



Thank you!


